Provincial Digital Health and Information Services
Partnering with the BC health sector, providers and citizens

CST Bulletin — March, 2025
BC Cancer ST Program Updates for March 3, 2025

NS Sean =W H[e7:NNONES)I PowerChart: Oncology/Hematology Regimens and PowerPlans

AFFECTED AREA(S) BC Cancer Sites / VCH Oncology Sites (Oncologists, Oncology
Pharmacy, and Oncology Nursing Staff)

NET NEW, OR UPDATE TO Update to Existing Build
EXISTING BUILD

What has Changed?

Any changes released that affect Oncology Regimens and PowerPlans/Cycles for the BC Cancer
Systemic Therapy (ST) Program will be communicated monthly via Special Bulletin.

These notification changes are important for Nursing staff, Pharmacy, and Providers to be aware of for
their patients’ care.

For Providers:

e For PowerPlans that are versioned: If your patient has already been started on a Regimen,
when you order the next cycle PowerPlan, a pop-up window will appear to indicate a new
version is required.

o Click Yes to accept the new version
o Do not use the Copy Forward functionality to ensure that the updates apply

Skipped

P
son: Other (26 2 PDT, TestON MD, Oncologist/Hematologist-Physician)

= F/ ZONCP BRERAVAT - Cycle |

*Est. Start Date: 27-Oct-2021 08:00 PDT

E~ zzONCP BR BRAVAT - Cycle 2 “Est. Start Date: 17-Nov-2021

3 zONCP BRBRAVAT - Cycle 3
¥ zONCP BRBRAVA7 - Cycle 4
[$® zzONCP BR BRAVAT - Cycle 5

*Est. Start Date: 08-Dec-2021
“Est. Start Date: 29-Dec-2021
*Est, Start Date: 19-Jan-2022

iR zONCP BRBRAVA7 - Cycle 6 *Est. Start Date: 09-Feb-2022
B zONCP BR BRAVAT - Cycle 7 *Est. Start Date: 02-Mar-2022
B ONCP BRBRAVAT - Cycle 8 *Est. Start Date: 23-Mar-2022

e IMPORTANT: Any change from the standard treatment regimen (dose modification, addition of
pre-med, etc.) in the previous cycle will need to be manually added to the cycle that is being
ordered with the new version (see additional documentation regarding versioning)
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Please see this month’s changes below:

Protocols: LUAJNP
Cycles/PowerPlans: ONCP LU LUAJNP

Changes:

Chemotherapy Phase:

¢ _Removed Day 15 TreatmentDay

ONCP LU lUMII’-Cykq:LO-enwthm[DuyLﬁ)[FuﬁnPe-ﬁlg) Es E 08:00 PST - 21 Days
Day 8
Future Pending Future Pending
C t
| S ST R LRV Est, 27-Feb-2025 08:...
Actions Actions =

3% @ Link to Pretocol: Adjuvant ClSplatin and Vinorelbine
Following Resection of Non-5mall Cell Lung Cancer

<% Revised: 1 Mar 2025
-\"'; May proceed with treatment on Day 1 if:

(§ Neutrophils Greater Than or Equal to 1.5 x 10*9/L within
24 hours

@ Platelet Count Greater Than or Equal to 100 x 1079/L
within 24 hours

@ Creatinine Clearance Greater Than or Equal to 60 mL/min
within 24 hours

{9 May proceed with treatment on Day & and Day 15 if:

@ Neutrophils Greater Than or Equal to 1.5 x 10*9/L within ;
e Updated ClSplatin dose to 75 mg/m2

F % T8 csplatin-KCL 20 mmol-magnesium sulfate 1g-mannitol 30g in NS 500 mL
75 mg/m2, IV fonce oncology, administer over: 60 minute, drug form: bag
Day
=]

¢ Revised vinorelbine to be given on Days 1 and 8
ONCP LU LUAJNP - Cycle 1. Chemotherapy (Day 1, 8) (Future Pending) *Est. 20-Feb-2025 08:00 PST - 21 Days

Planned

Day 1 Day 8
Future Pending Future Pending
g AR RN LRV *Est. 27-Feb-2025 08:...
Actions Actions ¥
0 hr
Planned Planned

0 min
Planned

a \'d Component

0 min

I i avinorelbine (vinorelbine - oncology) |

30 mg/m2, IV, once oncology, administer over: 6 minute, drug form: bag
Flush vein with 75 to 125 mL sodium chloride 0.9% following infusion of vinorelbinefDays 1 and 8
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Labs Phase:

¢ Removed labs on Day 15

“% 9 4 AddtoPhase~ /) Check Alerts 34 Comments
ONCP LU LUAJNP - Cycle 1. Labs (Day 8, 22) (Future Pending) *Est. 26-Feb-2025 08:00 PST - 22 Days
Day 8 Day 22
e Pending Future Pending
0V i CESET IR -t 12-Mar-2025 0. |
o Actions =
¥ (& CBC and Differential
Blood, once, Order for future visit p d Planned
= z Creatinine and Estimated GFR _
Blood, once, Order for future visit Planned
<% If clinically indicated: | ]
r @ [ Bilirubin Total
Blood, once, Order for future visit _

Scheduling Phase:

¢ Removed Scheduling order “Infusion Chemotherapy Visit” for Day 15

T ©Y T AddioPhase™ /@ Lheck Alerts UgLOMmMENts SIart: | CU-FED-£ULD USIW KL ||  Luration: | NONE .
e\‘ \'d ‘Cumponent |Status ‘Dose |Deta|\s

ONCP L{*LUAINP - Cycle 1, Scheduling (Initiated Pending)

¥ B Infusion Chemotherapy Visit Within 2 Weeks, Cycle 1: Chair time 195 minutes; Nurse time 70 minutes, Chair Time: 180 minutes, Nur|
Day 1

¥ g Infusion Chemotherapy Visit Within 2 Weeks, Chair Time: 60 minutes, Nurse Time: 55 minutes, ONCP LU LUAINP
Day 8

~ [x] B Follow Up - Clinic - Oncology On Treatment ¥ | Physician Specialty: Medical Oncology, Tumor Group: Lung

Versioning:

Jira: CST-305436

PowerPlan: LUAVPPIPNI

Cycles/PowerPlans: ONCP LU LUAVPPIPNI CARBOplatin Option Cycle 1, ONCP LU
LUAVPPIPNI CARBOplatin Option Cycle 2, ONCP LU LUAVPPIPNI CISplatin Option Cycle 1,
ONCP LU LUAVPPIPNI ClSplatin Option Cycle 2, ONCP LU LUAVPPIPNI Cycles 3+

Changes:

Chemotherapy phase:

Updated CDS Notes from “Order Weekly Nursing Assessment” to “Order Weekly Nursing
Assessment (Optional)”

{% Procedural/Schedulable Orders

@ Order Weekly Mursing Assessment (Opticnal)
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e Added hypersensitivity tray to ONCP LU LUAVPPIPNI Cycles 3+ only:

ONCP LU LUANVPPIPNI Cycles 3+ - Cycle 3, Chemotherapy (Day 1, 22) (Future Pending) *Est. 13-Feb-2025 08:00 PST - 42 D|
Day 1 Day 22
Future Pending Future Pending
fl = B 0 B e e ~Ect, 06-Mar-2025 08:...
Actions Actions =

o [ Component

{g Have Hypersensitivity Reaction Tray and Protocol
Available, Contact provider for additional orders

~ B diphenhydrAMINE
50 mag, IV, once oncelogy, PRMN other (see comment), drug f...

For hypersensitivity reaction Planned
[~ @B hydrocortisone
100 mg, IV, once oncelegy, PRM other (see comment], drug ...
For hypersensitivity reaction Planned Planned q

= Gﬂepinephrine (epinephrine 1 mg/mL inj}
0.3 mag, IM, g3min, PRM anaphylaxis, order duration: 3 doses... Planned Planned
= Gﬂsalbutamol

53 myg, nebulized, g20min, PRMN shortness of breath or wheezi... Planned

Labs phase in CARBOplatin and CISplatin PowerPlans:

e Removed Day 8 and Day 15 CBC and Differential

& | ¥ |Component

[ [ CBC and Differential
Blood, once, Order for future visit Planned

¥ [ Creatinine and Estimated GFR _
Blood, once, Order for future visit Planned

¥ [ Alanine Aminctransferase _
Blood, once, Order for future visit Planned

~ [ Alkaline Phosphatase

¥ @ [ Bilirubin Total

¥ [ Lactste Dehydrogenase
Blood, once, Order for future visit Planned

= [ Sedium and Potassium Panel (Electrolytes Panel Outpat...
Blood, once, Order for future visit Planned

=4 B [F Thyreid Stimulating Hormone
Blood, once, Order for future visit Planned

4 [ Creatine Kinase
Blood, once, Order for future visit Planned

o [ Glucose Random _
Blood, once, Order for future visit Planned
< If clinically indicated: s

[l [ Free T3 Level (Free T3 Level Outpatient)
Blood, Thyroid Cancer - Thyrotoxicosis, once, Order for futu...

[l [ Free T4 Level (Free T4 Level Outpatient)
Blood, Thyroid Cancer - Thyrotoxicosis, once, Order for futu...

r B [F Cortisol Morning
Blood, once, Order for future visit

- [ Adrenocorticotropic Hormone (ACTH) Level (ACTH Lev..
Blood, once, Order for future visit

r [ Testosterone Level _
Blood, once, Order for future visit

r [ Estradiol Level _
Blood once Order for future visit

Versioning: Yes
Jira: CST-303762
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Protocols: LUNETEV
Cycles/PowerPlans: All Associated PowerPlans
Changes:

In the Pretreatment Plan:

e Added required Albumin Level and INR

¢ Added optional Hemoglobin A1C, Total Protein, Gamma Glutamyl Transferase, and Hepatitis
B Surface Antibody

e Updated CDS yellow note to: “If HBsAg or HBcoreAb positive, start antiviral prophylaxis as
per current guidelines”

ONCP LU LUNETEV Pretreatment Plan, Bascline Labs (Day 1) (Future Pending) “Est. 21-Feb-2025 08:
Day 1
Future Pending
“Est. 21-Feb-2025 0.
Actions

| ¥ |Component

=

[37 Lactate Dehydrogenase
Blood, once, Order for future visit Planned
[ Bilirubin Total

Blood, once, Order for future visit
[} Alkaline Phosphatase

Blood, once, Order for future visit
[ Cholesterol Level

Blood, once, Order for future visit
[ Triglyceride

Bl D,

T
&

KU

Planned

<

[ Albumin Level
Blood, once, Order for future visit Planned
55 INR.
Blood, once, Order for future visit Planned
<% If clinically indicated:

Gamma Glutamyl Transferase
Blood, once, Order for future visit
37 Protein Level (Total Protein Level)
Blood, once, Order for future visit
[} Hemoglobin A1C
Blood, once, Order for future visit

@ [& Hepatitis B Surface Antigen BCCDC

Blood, once, Order for future visit
[ Hepatitis B Core Antibody Total BCCDC

K

Blood, once, Order for future visit
B [ Hepatitis B Surface Antibody BCCDC
Blood, once, Order for future visit
<& If HBsAg or HBcoreAb positive, start antiviral prophylasis
as per current guidelines

i [ I o [ (R |

In the Treatment Powerplan:

e Updated labs so only CBC and Differential is required and all other labs are optional
e Added optional INR, Magnesium Level, Creatine Kinase, Hemoglobin A1C, Urinalysis
Macroscopic (dipstick), Protein Urine 24 Hour, Collection Information Urine 24 Hour,

Creatinine Urine 24 Hour (and all associated notes)
Il [ INR

Blood, once, Order for future visit

- @Magnesium Level

Blood, once, Order for future visit
- @Creatine Kinase

Blood, once, Order for future visit

ONCP LU LUNETEV (PO) - Cycle 1, Next Cycle Labs (Day 1) (Future Pending) *Est. 20-Mar-2025 10 |7 [& Hemoglobin A1C
Day 1 Blood, once, Order for future visit

&% |Component Future Pending | B [ Urinalysis Macroscopic (dipstick)
“Est. 20-Mar-2025 10:... Urine, once, Order for future visit
HEinE @ If laboratory urinalysis for protein is greater than or equal

™ (& CBC and Differential to 1 g/L, then a 24 hr urine for total protein must be done
Blood, once, Order for future visit Planned within 2 da},s prior to the next cyde

3 IF clinically indicated: [C &5 [F Protein Urine 24 Hour

L Lreatinine and Estimate Urine, once, Order for future visit

Blood, once, Order for future visit - - - —
O 8 (F Bilirubin Total @ 'Collection Information Urine 24 Hour' and 'Creatinine
Blood, once, Order for Future visit Urine 24 Hour' are required tests for 24 hour urine tests
- @‘m‘aning,qmimtmn;fem;g [l @9 @ Collection Information Urine 24 Hour
Blood, once, Order for future visit Urine, once, Order for future visit
C - LE] @Creatinine Urine 24 Hour

B’A\kahne Phesphatase
Blood, once, Order for future visit Uring, once, Order for future visit

K/ersioning: Yes
Jira: CST-305678
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Protocols: ULYEPCOR
Cycles/PowerPlans: All Associated PowerPlans

Changes:

For all Powerplans:

e Added Optional Immunoglobulin panel (IgA, IgG, IgM)

ONCP LY ULYEPCOR Pretreatment Plan, Baseline Labs (Day 1) (Future Pending) *Est. 21-Feb-202!
Day 1
Future Pending
*Est. 21-Feb-2

&| ¥ | Component

% If HBsAg or HBcoreAb positive, follow hepatitis B
prophylaxis as per SCHBY protocol

% If clinically indicated:
[ Creatinine and Estimated GFR
Blood, once, Order for future visit
[ Sodium and Potassium Panel (Electrolytes Panel Outpat...
Blood, once, Order for future visit
[F UreaLevel
Blood, once, Order for future visit
X uric Acid
Blood, once, Order for future visit

B [A Bilirubin Total
Blood, once, Order for future visit
[F Alanine Aminatransferase
Blood, once, Order for future visit
[ Alksline Phosphatase
Blood, once, Order for future visit
[ Phosphate Level
Blood, once, Order for future visit
[ Calcium Level
Blood, once, Order for future visit
[F Albumin Level
Blood, once, Order for future visit
[ Lactate Dehydrogenase
Blood, once, Order for future visit
[F Glucose Random
Blood, once, Order for future visit

B [Fmmuncglobulin Panel (IgA, g6, IgM)
Blood, once, Order for future visit

i A 1 e e e e [ (A e s (e |

For Treatment Powerplans:

¢ Added optional HBV Viral Load for every 3 months

'ONCP LY ULYEPCOR Cycle 1 - Cycle 1, Labs (Day 8, 15, 22, 29) (Future Pending) *Est. 27-Feb-2025 08:00 PST - 28 Days
[ Day 15 Day 22 Day 23

Future Pending Future Pending Future Pending
“Est. 06-Mar-2025 08:... | *Est. 13-Mar-2025 08:... [ *Est. 20-Mar-2025 08:...
Actions ¥ Actions ¥ Actions v

&% | ¥ [Component

B If clinically indicated:
Sodium and Potassium Panel (Electrolytes Panel Outpat.
Blood, once, Order for future visit
[5F Creatinine and Estimated GFR
Blood, once, Order for future visit
I3 Uric Acid
Blood, once, Order for future visit
[ Calcium Level
Blood, once, Order for future visit
[ Magnesium Level
Blood, once, Order for future visit
[ Phosphate Level
Blood, once, Order for future visit
[ Glucose Random
Blood, once, Order for future visit
[ Albumin Level
Blood, once, Order for future visit
B [ Bilirubin Total
Blood, once, Order for future visit
[ Alanine Aminotransferase
Blood, once, Order for future visit
[ Alkcaline Phasphatase
Blood, once, Order for future visit
[ Lactate Dehydrogenase
Bleod o i
@ (& Immunoglobulin Panel (IgA, IgG, IgM)
Blood, once, Order for future visit
<% If clinically indicated, every 3 months
B [3F Hepatitis B Viral Load (Rx monitoring) (HBV Viral Load)
Blood, once, Order for future visit

b 11 e e e e e e [ [ [ [ [ |

=

Versioning: Yes
Jira: CST-302330
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Protocols: LUAJNIVPP, LUAJPP, LUAVPEM, LUAVPMTN, LUAVPP, LUAVPPPMB,
LUMMPP

Cycles/PowerPlans: All Associated PowerPlans and Regimens

Changes:

For all protocols:

e Removed Cycles 1 and 2 Powerplans

¢ Renamed and updated Cycles 3+ Powerplan to contain no cycle information
¢ Updated Regimens to include only the single Powerplan

ONC LU LUAJPP (Pending)
~ Hide additional details

| Regimen

Adjuvant ClSplatin and Pemetrexed Following Resection of Non-Small Cell Lung Cancer

@ + Add T3 Documen t Response [fView Responses
= ONCP LU LUAJPP Pretreatment Plan
Start
ONCP LU LUAIPP| Cycle 1
QNCP LU LUAIPP| Cycle 2
ONCP LU LUAJPP} Cycle 3
ONCP LU LUAJPP|- Cycle 4

“Est, Start Date: 01-Mar-2025
Skip
“Est, Start Date: 01-Mar-2025

*Est, Start Date: 22-Mar-2025

*Est. Start Date: 12-Apr-2025

*Est. Start Date: 03-May-2025

Versioning: Yes
Jira: CST-303761

Protocols: LYEPOCHR

Cycles/PowerPlans: All Associated treatment PowerPlans

Changes:

ONCP LY LYEPOCHR (Outpatient)

Chemotherapy Phase:

For etoposide-DOXOrubicin-VinCRIstine in NS (non-DEHP) 500 mL orders to add into the order

comment: ‘If total given volume on CADD pump is equal to volume indicated on medication label,
may disconnect medication bag with volume remaining’

> Details fr etoposide additive 50 mg/im2 + DOXOrubicin additive 10 mgim2 + vinCRIStine additive 115 mg + sodium chloride 0.9% (NS) (non-DEHP) IV diluent 525 mL
& Details | :=[B? Ingredient Details

Ingredients Dose Rate Irfuse Over Frequency Duration
5 etoposide addiive B0 mg/n2 B 2188 ml/h 24 hour once oncology v
® DOx0rubicin additive 10 mg/m2 s
% vinCRilStine addiive 115mg i)
5 sodium chioride 0.9% (N5) nonDEHP) IV diuent 525 ml =]
| =]
Total Vokime
525 mL
Order comments

Target Dose: vinCRIStine additive 50 mg/m2 24-Feb-2025 15:27:35
T

Dose Level Minus 2, Use non-DEHP tubing with 0.2 micron in-line filter, If total given volume on CADD pump is equal to velume indicated on medication label, may disconnect medication bag with velume remaining. Days Tto4 |

n Providence
#28 Health Care

4

How you want to be treated.
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Prescriptions Phase:
Deselected the mesna orders, they should be optional

Add yellow CDS note to the top that says “Ensure appropriate supportive care medications are
prescribed e.g. PJP prophylaxis, PPI, G-CSF”

Pending
e prescribed e.g. PJP prophylaxis, PPl, G-CSF_|
&0 mg/m?2, PO, BID with food, Take with food on Days 1 to 5, drug form: tab, dispense qty: 21 day
Round to nearest 25 mg. Prescription is part of a combined [V/PO protacol. Dispense quantity = 1 cycle

300 mg/m2, PO, as directed, 4 and & hours after start of cyclophosphamide infusion. To be taken at home in 1 cup of carbonated beverage over 15 minutes, drug form: syringe-oral, dispense qty: 2
Dose Level 1. Round dose to nearest 10 mg. Prescription is part of a combined [V/PO protecol. Pharmacy to prepare 2 doses daily for outpatient use. Dispense quantity = 1 cycle

Prescriptions (Inpatient Only Use) Phase:

Added yellow CDS note to the top that says ‘Ensure appropriate supportive care medications are
prescribed e.g. PJP prophylaxis, PPI, G-CSF'

I I T e - |

(= s
ONCP LY LYEPOCHR (Outpatient) - Cycle 2, Prescriptions (Inpatient Only Use) (Future Pending)
g Ensure appropriate supportive care medications are prescribed e.g. PIP prophylaxs, PPl G-CS5F
©
[=:]

- predniSOME 60 mg/m2, PO, BID with food, order duration: 10 deses or times, drug form: tab
Round to nearest 25 mg. Days 1to 3
O .% Gﬂ mesna (mesna - oncelogy) - 300 mg/m2, PO, g4h oncolegy, order duration: 2 deses or times, drug form: syringe-oral
For cyclophosphamide dose level 1. Hour 4 and 8. Round dose to nearest 10 mg. In 1 cup of carbonated beverage over 15 minutes
Labs Phase:

¢ Have mandatory CBC, INR and PPT on Day 22 only
e Create yellow CDS note 'If receiving intrathecal methotrexate, on Day 4:' and add another
optional CBC, INR and PTT underneath

ONCP LY LYEPOCHR (Outpatient) - Cycle 2, Labs (Days 4, 22) (Future Pending) *Est. 25-Feb-2025 08:00 PST - 25 Days

Days 4 Days 22
Future Pending Future Pending
|57 e R L AT PV “E<t, 15-Mar-2025 08:..
Actions Actions =
=l [} CBC and Differential
Blood, once, Order for future visit Planned
~ 5 R
Blood, once, Order for future visit Planned
= FeTT
Blood, once, Order for future visit Planned

\9 If recenving intrathecal methotrexate, on Day 4:

- [ CBC and Differential

Blood, once, Order for future visit
] & nR

Blood, once, Order for future visit
] BFerT

Elood, once, Order for future visit
& If clinically indicated:
@ [ Bilirubin Total
Blood, once, Order for future visit
@ Alanine Aminotransferase
Blood, once, Order for future visit
E} @ Urinalysis Macroscopic (dipstick)
Uring, once, Order for future visit
@ Creatinine and Estimated GFR
Blood, once, Order for future visit
@Alkaline Phosphatase
Blood, once, Order for future visit
@ Lactate Dehydrogenase
Blood, once, Order for future visit

O [ [ R (|

@ If clinically indicated every 3 menths:
[l E:] @ Hepatitis B Viral Load (Rx monitoring) (HBV Viral Load)
Blood, once, Order for future visit

Versioning: Yes
Jira: CST-305459
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Protocols: BRAVEVEX

Cycles/PowerPlans: All Associated PowerPlans

Changes:
ONCP BR BRAVEVEX Pretreatment plan:

e Move albumin from ‘if clinically indicated’ to mandatory
ONCP ER BRAVEVEX Pretreatment Plan, Baseline Labs (Day 1) (Future Pending) *Est. 25-Feb-2025 08:00 P5T - 1 Days

Day 1
Future Pending
S K s *Est, 25-Feb-2025 08
Actions
~ ¥ CEC and Differential
Blood, once, Order for future visit Planned
I & INR
Eleod, once, Order for future visit
3l E’Creatinine and Estirmated GFR _
Bleod, once, Order for future visit Planned
Il IZ Urea Level
Blood, once, Order for future visit
Il E’Glucose Random _
Bleod, once, Order for future visit Planned
[~ E'Hemoglobin A1C (HbATC)
Blood, once, Order for future visit
I~ B [ Bilirubin Total
Blood, once, Order for future visit Planned
[ E Alburnin Level
Blood, once, Order for future visit Planned
[+ [ Alanine Aminotransferase
Bleod, once, Order for future visit Planned
Il E'Alkaline Phosphatase
Blood, once, Order for future visit
Il Iﬂ' Lactate Dehydrogenase
Blaod, once, Order for future visit
[+ E’ Sedium and Potassium Panel (Electrolytes Panel Qutpatient (Ma, K)) _
Blood, once, Order for future visit Planned
el g’Calcium Level
Eleod, once, Order for future visit
v E’ Phosphate Level (Phosphorus Level) _
Bleod, once, Order for future visit Planned
Il IZ Cholesterol Level
Blood, once, Order for future visit
Bleod, once, Order for future visit Planned

e Update Hep B yellow CDS note to ‘If HbsAg or HBcoreAb positive, start antiviral prophylaxis as
per current guidelines’

If HBsAg or HBcoreAb positive, start antiviral prophylaxis as per current guidelines l

- Protein Level (Total Protein Level)
Blood, once, Order for future visit
| gGamma Glutamyl Transferase

Blood, once, Order for future visit

ONCP BR BRAVEVEX (PO) Powerplan — Next Cycle Labs phase:
e Update ‘Prior to Cycle 2’ yellow CDS note to say 'Prior to Cycle 2, then prior to each visit
¢ Have a mandatory CBC and Diff under the heading and remove all the other labs.

e Remove ‘Prior to each return to clinic’ section
ONCFP BR BRAVEVEX (PO) - Cycle 1, Next Cycle Labs (Day 1) (Future Pending) *Est. 24-Mar-2025 15:25 PDT - 1 Days

Day 1
Future Pending

&% | ¥ |Component *Est. 24-Mar-2025 15....

Actions
5 Prior to Cycle 2, then prior to each visit:
~ [} CBC and Differential
Elood, once, Order for future visit Planned
m ::;:\uf‘eg:; Vancouver /" ) Provincial Health
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e Add ‘if clinically indicated": INR, HbA1C, magnesium, calcium, phosphate, creatine kinase,
urinalysis, 24-hour urine protein

o Remove hepatitis B optional labs
If clinically indicated:

Blood, once, Order for future visit
B Protein Lewvel ﬁotaf Protein Level]
Blood, once, Order for future visit
[5F Albumin Level
Blood, once, Order for future visit
@ [ eilirubin Total
Blood, once, Order for future visit
E’ Gamma Glutamyl Transferase
Blood, once, Order for future visit
E Alkaline Phosphatase
Blood, once, Order for future visit
@'Alanine Aminoctransferase
Blood, once, Order for future visit
E Lactate Dehydrogenase
Blood, once, Order for future visit
E Urea Level
Blood, once, Order for future visit
E Creatinine and Estimated GFR
Blood, once, Order for future visit
E Glucose Random
Blood, once, Order for future visit
E Hemeglebin ATC (HbATC)
Blood, once, Order for future visit
Cholesterol Level
Blood, once, Order for future visit
E Triglyceride
Blood, once, Order for future visit
E Sodium and Potassium Panel (Electrolytes Panel Outpatient (Ma, KJ)
Blood, once, Order for future visit
Magnesium Level
Blood, once, Order for future visit
E Calciumn Level
Blood, once, Order for future visit
E Phosphate Level (Phosphorus Level)

L | o | I A o (A [N [N [

Creatine Kinase

Bloed, once, Order for future visit

| E] @' Urinalysis Macroscopic (dipstick)

Urine, once, Order for future visit

{§ If laboratory urinalysis for protein is greater than or equal to 1 g/L or dipstick urinalysis proteinuria 2+ or 3+,
then a 24 hr urine for total protein must be dene within 2 days prior to the next cycle

I gprotein Urine 24 Hour

Uring,_once, Order for future visit

Versioning: Yes
Jira: CST-305458
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Protocols: LYGDPO
Cycles/PowerPlans:
e ONCP LY LYGDPO Pretreatment Plan
ONCP LY LYGDPO CARBOplatin Option Induction Cycle 1
ONCP LY LYGDPO CARBOplatin Option Induction Cycles 2 to 6
ONCP LY LYGDPO ClSplatin Option Induction Cycle 1
ONCP LY LYGDPO Clsplatin Option Induction Cycles 2 to 6
ONCP LY LYGDPO Cisplatin Split Dosing Option Inductinon Cycle 1
ONCP LY LYGDPO ClSplatin Split Dosing Option Induction Cycles 2 to 6
e ONCP LY LYGDPO Maintenance Cycles 7 to 18
ONCP LY LYGDPO Pretreatment Plan:
e Updated Yellow CDS note to: “If HBsAg or HBcoreAb positive, start hepatitis B prophylaxis as
per SCHBV protocol” _ -
@ If HUBsAg or HBcoreAb positive, start hepatitis B I
_ prophylaxis as per SCHBV protocol
ONCP LY LYGDPO Induction Cycle 1 (all options):
e Chemotherapy phase:
o CDS yellow note updated to: ‘Give IV dexamethasone prior to oBINutuzumab infusion

if reaction to previous oBINutuzumab was Grade 3, or lymphocyte counts greater than
25 x 10"9/L before Cycle 1 Day 1"
-\@ Give IV dexamethasone prior to oBINutuzumab infusion if

reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 1049/L before Cycle

1 Day 1:
e Dexamethasone IV: removed administer over time
v Gﬁ dexamethasone

| 20mq, IV. once oncology, drug form: inj |
[:% 60 minutes prior to oBINutuzumab. Day 2

o All CDS yellow notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

¢ Removed turquoise Clinical Decision Support note for vital signs and monitoring for
oBINutuzumab

¢ Removed turquoise Clinical Decision Support note “Days 8 and 15: Vital signs prior to
start of infusion, at every increment of infusion rate, and as clinically indicated post
infusion”

e Order comments for oBINutuzumab Day 2 updated

[+ Detait: for 0BINUtuzUmab (oBINutuzumab - oncology)
' Details  [i? Order Comments

Order comments
tart infusion at 50 mg/h after 30 minutes, increase by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINUtuzumab infusion rate titration table. For first dose, constant visual observation during dose increases
and for 30 minutes after infusion completed. Vital signs not required unless symptomatic.

If flushing, dyspnes, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 2

o Order comments for oBINutuzumab Days 8 and 15 updated

* Details for OBINut b (oBINut b - oncology)
EE'Dmuls [? Order Comments

d final infusion rate 100 mg/h or faster: Start infusion at 100 mg/h for 30 minutes; i tolerated, may escalate rate in increments of 100 mg/h every 30 minutes until rate = 400 mg/h

m Providence Vancouver /7 | Provincial Health
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e Next cycle labs phase:
... _Added unselected ALT (in addition to HBV Viral load)

Alanine Aminotransferase

Blood, once, Order for future visit

B Hepatitis B Viral Load (Rx monitoring
Blood, once, Order for future visit

e Scheduling phase:

Updated nurse and chair times for Infusion Chemotherapy Visit Day 2, 8, and 15

~ I,\} a Infusion Chemotherapy Visit Within 2 Weeks, Chair Time: 360 Minutes, Nurse Time: 60 minutes, DNCP LY LYGDPO CARBOplatin Option Induction Cycle 1
ay 2

¥ | Within 2 Weeks, Chair Time: 300 minutes, Nurse Time: 45 minutes PNCP LY LYGDPO CARBOplatin Option Induction Cycle 1
Day 8

[ Infusion Chemotherapy Visit

~ [ Infusion Chemotherapy Visit

I ithin 2 Weeks, Chair Time: 255 minutes, Nurse Time: 45 minutes, pN[P LY LYGDPO CARBOplatin Option Induction Cycle 1
ay 13
- -~ . - - .

ONCP LY LYGDPO Induction Cycles 2 to 6 (all options):
e Chemotherapy phase:

e Updated Clinical Decision Support yellow note to: “If dexamethasone IV has been
given the same day for the oBINutuzumab premedication, then omit dexamethasone
PO”
i E If dexamethasone |V has been given the same day for the oBINutuzumab premedication, then omit dexamethasone PO
[ ]

Clinical Decision Support yellow note updated to: ‘Give IV dexamethasone prior to

oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or

lymphocyte counts greater than 25 x 1079/L before Day 1 of current cycle:’

{9 Give |V dexamethasone prior to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
_ lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:

¢ Dexamethasone IV: removed ‘administer over’ time

IFITIETIULYLE LUUNIL: Yicaloh nidi &0 & 1V JF L sl way | ul v

cﬂde:camethasone
IZD mg, IV, once oncology, drug form: inj I
E'D_anutes prior to oBINutuzumab. Day 1

¢ All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

e Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”

L]

Order comments for oBINutuzumab Day 1 updated

= Details for ©BINutuzumab (oBINutuzumab - oncology)
Details | [I? Order Comments

Order comment ts

[if no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start infusion at 100 ma/h for 30 minutes; if tolerated, may escalate rate in increments of 100 mg/h every 30 minutes until rate = 400 mg/h. |
Refer to protocol appendix for oBINutuzumab infusion rate titration table. Day 1

¢ Next cycle labs phase:
¢ Added unselected ALT Sin addition to HBV Viral load)

BI00O, ONCE, UITEr TOr TUTUre VISIT
{% If clinically indicated:
l- ﬁﬁulanine Aminotransferase
lsod, once, Order for future visit
r @ [ Hepatitis B Viral Load (Rx monitoring)
Blood, once, Order for future visit

m rlg\ﬂcil‘eg:fe Vancouver /" }\‘Lprwimial Health
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e Scheduling phase:
__..*__Updated nurse and chair times for Infusion Chemotherapy Visit Day 1

F Dea Infusion Chemotherapy Visit

Wllhm 2 Weeks, Chair Time: 315 minutes, Nurse Time: 45 minutes, pNCP LY LYGDPO CARBOplatin Optien Induction Cycles 2 to 6
Ay 1

ONCP LY LYGDPO Maintenance Cycles 7 to 18:
e Chemotherapy phase:

¢ Clinical Decision Support note updated to: Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
_ lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:
{9 Give IV dexamethasone prior to oBINutuzumab infusion if reaction to previcus oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10*9/L before Day 1 of current cycle:
-9

e Dexamethasone IV: removed ‘administer over’ time
dﬂdexamethasane
Ifa:"mg, IV, once oncology, drug form: inj I
60 minutes prior to oBINutuzumab. Day 1

¢ All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

[ ]

Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”

o Order comments for oBINutuzumab Day 1 updated

¥ Details for 0BINutuzumab (oBINutuzumab - oncology)
(5" Deteils [ Order Comments [

Order comments

If no infusion reaction or anly Grade 1 infusion reaction only in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |
oBINutuzumab infusion rate titration table. Day 1

o Next cycle labs phase:
o Added unselected ALT (in addition to HBV Viral load)

LI, WL, WTUTT U UL S WL

If clinically indicated:
[ Alanine Aminotransferase
Blood, once, Order for future visit
E Hepatitis B Viral Load (Rx monitoring)
% Blood, once, Order for future visit

e Scheduling phase:

e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1
2 E Infusion Chemotl"\elapy Visit ! = o l Within 2 Weeks, Chair Time: 255 minutes, Nurse Time: 45 minutes, *NCP LY LYGDPO Maintenance Cycles 7to 18
DayT
Versioning:

Jira: CST-302418
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Protocols: LYCVPO
Cycles/PowerPlans:

e ONCP LY LYCVPO Pretreatment Plan

e ONCP LY LYCVPO Induction Cycle 1

e ONCP LY LYCVPO Induction Cycles 2 to 6

e ONCP LY LYCVPO Maintenance Cycles 7 to 18
ONCP LY LYCVPO Pretreatment Plan:

e Updated Clinical Decision Support yellow note to: “If HBsAg or HBcoreAb positive, start
hepatitis B prophylaxis as per SCHBYV protocol” -

@ If HBsAg or HBcoreAb positive, start hepatitis B
_ prophylaxis as per SCHBV protocol
ONCP LY LYCVPO Induction Cycle 1:

e Chemotherapy phase:

e Clinical Decision Support yellow note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Cycle 1 Day 1.’
-\’9 Give IV dexamethasone prior to oBINutuzumab infusion if
reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Cycle
1 Day 1:
Dexamethasone IV: removed ‘administer over’ time
Pre-medications for oBINutuzumab:
I~ M dexamethasone

I 20 mg, IV, once oncology, drug form: inj I
60 minutes prior to oBINutuzumab. Day 2

All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

Removed turquoise Clinical Decision Support note for vital signs and monitoring for
oBINutuzumab

Removed turquoise Clinical Decision Support note “Days 8 and 15: Vital signs prior to
start of infusion, at every increment of infusion rate, and as clinically indicated post
infusion”

e Order comments for oBINutuzumab Day 2 updated

¥ Details fr 0BINutuzumab (oBINutuzumab - oncology)
' Details  [1? Order Comments

Order comments

Start infusion at 50 mg/h; after 30 minutes, increase by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINutuzumab infusion rate titration table. For first dose, constant visual observation during dose increases|
and for 30 minutes after infusion completed. Vital signs not required unless symptomatic.

if flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute

of any g symptoms occur, stop infusion and page physician. Day 2

e Order comments for oBINutuzumab Days 8 and 15 updated

> Detail: tor 0BINutuzumab (oBINutuzumab - oncology)
(&' Details [ Order Comments

Order co

if no inf ion or only Grade 1 infusi
Refer to protocol appendax for oBINutuzumab inf

ents

n in the previous infi

previous infusion and final infusion rate 100 mg/h or faster: Start infusion at 100 mg/h for 30 minutes; if tolerated, may escalate rate in increments of 100 mg/h every 30 minutes until rate = 400 mg/h. |
rate titration table. Days & and 15

¢ Next cycle labs phase:
e Added unselected Hepatitis B Viral Load

L R L e "

r F] Hepatitis B Viral Load (Rx monitoring)
Blood, once, Order for future visit

Providence A -
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e Scheduling phase:
e Updated nurse and chair times for Infusion Chemotherapy Visit Day 2, 8, and 15

e e 7

~ ﬂ Infusion Chemotherapy Visit Within 2 Weeks, Chair Time: 150 minutes, Nurse Time: 90 minutes, ONCP LY LYCVPO Induction Cycle 1
Day 1

~ ﬂ Infusion Chemotherapy Visit I Within 2 Weeks, Chair Time: 360 Minutes, Nurse Time: 60 minuts,hN(P LY LYCVPO Induction Cycle 1

ay 2

v a Infusion Chemotherapy Visit | Within 2 Weeks, Chair Time: 270 minutes, Nurse Time: 60 minutes, QNCP LY LYCVPO Induction Cycle 1
Day &

~ B Infusion Chemotherapy Visit Milhin 2 Weeks, Chair Time: 270 minutes, Nurse Time: 60 minutes, pNCP LY LYCVPO Induction Cycle 1
Day 15

= O i e Rl A AL T

- ALt e MM A T AL N

ONCP LY LYCVPO Induction Cycles 2 to 6:
e Chemotherapy phase:

¢ Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:’
{9 Give |V dexamethasone prior to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
_ lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:

¢ Dexamethasone IV: removed ‘administer over’ time

IFUIEI LY LS LM WIEOLET MG e A TV Tk
Cﬂ dexamethasone

| 20 mg, IV, once oncology, drug form:inj |
60 minutes prior to oBINUtuzumab. Day 1

¢ All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

¢ Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”
e Order comments for oBINutuzumab Day 1 updated

= Details for ©BINutuzumab (oBINutuzumab - oncology)
Details | (7 Order Comments

Arier comments

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Referto protocol appendi for |
0BINutuzumab infusion rate titration table. Day 1

e Next cycle labs phase:
e Added unselected Hepatitis B Viral Load

[ | @ BHepatitisBViralLoad (Rx monitering)
Blood, once, Order for future visit

e Scheduling phase:

e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1
2 m’ Intagiun Cher‘nutherapy\iisit. . ) L\:’_

ithin 2 Weeks, Chair Time: 330 minutes, Nurse Time: 60 minutesl ONCP LY LYCVPO Induction Cycles 2to 6

= - ‘ LA
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ONCP LY LYCVPO Maintenance Cycles 7 to 18:
e Chemotherapy phase:

Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle’

{9 Gwe v duamethasone prior to 0BINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 109/ before Day 1 of current cycle:
&

e Dexamethasone IV: removed ‘administer over’ time
A dexamethasone

20 mg, IV, once oncelogy, drug form: inj I
60 minutes prior to oBINutuzumab. Day 1

All Clinical Decision Support notes and orders for repeat medications to be given with

oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”
e Order comments for oBINutuzumab Day 1 updated

> Details for 0BINutuzumab (oBINutuzumab - oncology)
Details * [i7 Order Comments

Order comments

If no infusion reaction or only Grade 1 infusion rea:
oBINutuzumab infusion rate titration table. Day 1

ction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase

by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |

¢ Next cycle labs phase:

o Added unselected Hepatitis B Viral Load
Blood, once, Order for future visit

r t%l_a_u Hepatitis B Viral Load (Rx monitoring)
B .

lood, once, Order for future visit

e Scheduling phase:

_ e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1
ONCP LY LYCVPO Maintenance Cycles 7 to 18 - Cycle 7, Scheduling (Initiated Pending)
~ E Infusion Chemotherapy Visit | Within 2 Weeks, Chair Time: 240 minutes, Nurse Time: 45 mmutes,li)NCP LY LYCVPO Maintenance Cycles 7to 18
I I~ 2y T
Versioning:

Jira: CST-302418
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Protocols: LYCHOPO
Cycles/PowerPlans:
e ONCP LY LYCHOPO Pretreatment Plan
ONCP LY LYCHOPO Cyclophosphamide Hyperbilirubinemia Option Cycle 1
ONCP LY LYCHOPO Cyclophosphamide Hyperbilirubinemia Option Cycles 2 to 6
ONCP LY LYCHOPO DOXOrubicin Option Cycle 1
ONCP LY LYCHOPO DOXOrubicin Option Cycles 2 to 6
ONCP LY LYCHOPO Etoposide Cardiac Dysfunction Option Cycle 1
ONCP LY LYCHOPO Etoposide Cardiac Dysfunction Option Cycles 2 to 6
e ONCP LY LYCHOPO Maintenance Cycles 7 to 18
ONCP LY LYCHOPO Pretreatment Plan:
e Updated Yellow Clinical Decision Support note to: “If HBsAg or HBcoreAb positive, start
hepatitis B prophylaxis as per SCHBYV protocol” -
@ If HBsAg or HBcoreAb positive, start hepatitis B I
_ prophylaxis as per SCHBV protocol
ONCP LY LYCHOPO Cycle 1 (all options):
e Chemotherapy phase:
¢ Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Cycle 1 Day 1.’
-\@ Give IV dexamethasone prior to oBINutuzumab infusion if
reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 1049/L before Cycle
1 Day 1:
¢ Dexamethasone IV: removed ‘administer over’ time and aligned order comments to
state “ 60 minutes prior to oBINutuzumab”
3 Pre-medications for oBINutuzumab:
dexamethasone
20 mg, IV, once oncology, drug form: inj
60 minutes prior to oBINutuzumab. Day 2

¢ All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

¢ Removed turquoise Clinical Decision Support note for vital signs and monitoring for
oBINutuzumab

¢ Removed turquoise Clinical Decision Support note “Days 8 and 15: Vital signs prior to
start of infusion, at every increment of infusion rate, and as clinically indicated post
infusion”

e Order comments for oBINutuzumab Day 2 updated

= Details for OBINutuzumab (oBINutuzumab - oncology)

Details | [ Order Comments

Order comment its

1t 50 mg/h; after 30 minute:
utes after infusion complet

e by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINutuzumab infusion rate titration table. For first dose, constant visual observation during dose increases
igns not required unless symptomatic.

If flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 2

m rlre(:'l’;f‘eé‘::e Vancouver /7" "5 l{ Provincial Health
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Order comments for oBINutuzumab Days 8 and 15 updated
> Details for 0BINutuzumab (oﬂNutuzumab - oncology)
S Details  [i? Order Comments

Order comments

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start infusion at 100 mg/h for 30 minutes; if tolerated, may escalate rate in increments of 100 mg/h every 30 minutes until rate = 400 mg/h |
Refer to protocel appendix for oBINutuzumab infusion rate titration table. Days 8 and 15

o Next cycle labs phase:
o Added unselected Hepatitis B Viral Load

LT W Pty WAl W PR e WS
r F] Hepatitis B Viral Load (Rx monitoring)
Blood, once, Order for future visit
e Scheduling phase:
o Updated nurse and chair times for Infusion Chemotherapy Visit Day 2, 8, and 15

| ¥ Component Status Dose ... Details

ONCP LY LYCHOPO DOXOrubicin Option Cycle 1 - Cycle 1, Scheduling (Initiated Pending)
7 [A Infusion Chemotherapy Visit

Within 2 days, Chair Time: 165 minutes, Nurse Time: 105 minutes, ONCP LY LYCHOPQ DOXOrubicin Option Cycle 1

Day 1
v ﬁ Infusion Chemotherapy Visit | Within 2 days, Chair Time: 330 minutes_Nurse Time: 60 minutes, |0N(P LY LYCHOPO DOXOrubicin Option Cycle 1
Dar
2 a Infusion Chemotherapy Visit I Within 2 days, Chair Time: 270 minutes, Nurse Time: 60 minmes,ION(P LY LYCHOPO DOXOrubicin Option Cycle 1
Day 8
~ a Infusion Chemotherapy Visit

IWith'm 2 days, Chair Time: 270 minutes, Nurse Time: 80 minutes,JONCP LY LYCHOPO DOXOrubicin Option Cycle 1
ay 13

q

€8 X Fallow Un - Clinic - Onenlnay On Treatment w | Phusician Snecialhe Medical Onealnay Tumor Groun: |vmnhoma and Musloma

ONCP LY LYCHOPO Cycle 2 to 6 (all options):
e Chemotherapy phase:

e Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:’

{9 Give |V dexamethasone prior to cBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
_ lymphocyte counts greater than 25 x 10*9/L before Day 1 of current cycle:

e Dexamethasone IV: removed ‘administer over’ time

IJ"IIIFIIULJ"I.I: LN slanC| UGN JA IV kb
Cﬂ dexamethasone
| 20mg, IV, once oncology, drug form: inj |
60 minutes prior to oBINutuzumab. Day 1

e All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

L]

Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”
e Order comments for oBINutuzumab Day 1 updated

= Details for oBINutuzumab (oBINutuzumab - oncology)
' Details | [? Order Comments

Order comments

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for|
oBINutuzumab infusion rate titration table. Day 1

Providence inci
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o Next cycle labs phase:
e Added unselected Hepatitis B Viral Load

[ | @ BHepatitisBViraILoad (Rx monitering)
Blood, once, Order for future visit

ONCP LY LYCHOPO Maintenance Cycles 7 to 18
e Chemotherapy phase:
¢ Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10"9/L before Day 1 of current cycle:’

@ lee v duamethasnne pricr to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10*9/L before Day 1 of current cycle:
-
e Dexamethasone IV: removed ‘administer over’ time

A dexamethasone
20 mg, IV, once oncology, drug form: inj
60 minutes prior to oBINutuzumab, Day 1

e Updated order comments for acetaminophen and diphenhydramine pre meds to “30 minutes
prior to oBINutuzumab
acetaminophen
+ 630 mg, PO, once oncoloegy, drug form: tab,%se Patient Supply
[730 minutes prior to oBINutuzumab., Day 1 |
W diphenhydrAMINE
50 mq, PO, once oncology, drug form: cap, Use Patient Supply

_| 30 minutes prior to oBINutuzumab. Day 1 _|

e All Clinical Decision Support notes and orders for repeat medications to be given with
oBINutuzumab infusion if exceeding 4 hours removed including: Dexamethasone,
Acetaminophen PRN range dose, diphenhydramine

e Removed turquoise CDS note “Vital signs prior to start of infusion, at every increment
of infusion rate, and as clinically indicated post infusion”

e Order comments for oBINutuzumab Day 1 updated

¥ Details for 0BINutuzumab (oBINutuzumab - oncology)
Details | [37 Order Comments

Order comment ts

If ne infusion reaction or only Grade 1 infusion reaction only in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |
0BINutuzumab infusion rate titration table. Day 1
T

e Next cycle labs phase:

¢ Added unselected Hepatitis B Viral Load
Blood, once, Order for future visit

r I:\\g‘ Hepatitis B Viral Load (Rx monitoring)
Blood, once, Order for future visit

CoastalHealth

How you want to be treated.
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e Scheduling phase:
e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1

T [

ONCP LY [{CHOPO Maintenance Cycles 7 to 18 - Cycle 7, Scheduling (Initiated Pending)

2 [3 Infusion Chemotherapy Visit | Within 2 days, Chair Time: 240 minutes, Nurse Time: 45 minutes JONCP LY LYCHOPO Maintenance Cycles 7 to 12
Day 1

¥ € (3 Follow Up - Clinic - Oncology On Treatment | Physician Specialty: Medical Oncology, Tumor Group: Lymphoma and Myeloma

@ Go to Chemo Calendar to send next cycle to scheduling wait list

Versioning:

Jira: CST-302418

Protocols: LYVENOB

Cycles/PowerPlans:
e ONCPLYLYVENOB Cycle 1
e ONCP LY LYVENOB Cycle 2 High TLS Risk Ramp-Up Week 2 (Inpatient)
e ONCP LY LYVENOB Cycle 2 Low/Moderate TLS Risk Ramp-Up Weeks 1to 5
e ONCP LY LYVENOB Post Ramp-up Cycles 3to 6

ONCP LY LYVENOB Cycle 1:
e Chemotherapy phase:
¢ Clinical Decision Support note updated to: Give IV dexamethasone prior to oBINutuzumab
infusion if reaction to previous oBINutuzumab was Grade 3, or lymphocyte counts greater than
e s w22, X 1079/L in labs drawn for Day 2 0BINutuzumab:

-\;§ Give |V dexamethasone prior to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
_ lymphocyte counts greater than 25 x 10*9/L in labs drawn for Day 2 oBINutuzumab:

e Sequenced CDS note and dexamethasone above acetaminophen and diphenhydramine

'\’§ Give |V dexamethasone prior to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10*9/L in labs drawn for Day 2 oBINutuzumab:

[ Cs dEL\%'nethasune

20 mag, IV, once oncology, drug form: inj

60 minutes prior to oBINutuzumab. Days 8 and 15
V¥ W acetaminophen

+ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
~ B diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
~ -

o Dexamethasone IV: removed ‘administer over’ time
- r— ¥ -
Csdexamethasune
20 mg, IV, once oncology, drug form: inj
EDlminutes prior to oBINutuzumab. Days 8 and 15

e Updated order comments to acetaminophen and diphenhydramine

Cﬂacetaminophen
= 650 mg, PO, once oncology, drug form: tab, Use Patient Supply

I gmmutes prior to oBINutuzumab. Qays 1, 2, 8, 15

diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
L 30 min ays 1,2, 8,15
Providence inci
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Order comments for oBINutuzumab Day 1 updated

> Details for @BINutuzumab (oBINutuzumab - oncology)
Details | {7 Order Comments |

Order comments

Administer over 4 hours at 25 mg/h. Refer to protocol appendix for oBINutuzumab infusion rate titration table. Cycle 1 Days 1 and 2 constant visual observation during dose increases and for 30 minutes after infusion completed. Vital signs not required unless|
symptomatic. Refer to protocol for resuming infusion following a reaction.

If flushing, dyspnes, rigors, rash, pruritus, vemiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 1

e Order comments for oBINutuzumab Day 2 updated
¥ Details for 0BINutuzumab (oBINutuzumab - oncology)
S Details _[?onieroommms |

Order comments

Start at 50 mg/h; after 30 minutes, increase by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINutuzumab infusion rate titration table) 1
Cycle 1 Days 1 and 2: constant visual observation during dose increases and for 30 minutes after infusion completed. Vital signs not required unless symptomatic. Refer to protocol for resuming infusion following a reaction.

If flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 2

e Order comments for oBINutuzumab Days 8 and 15 updated

[+ Detaits for oBINUtUZUMab (oBINutuzumab - oncology)
5 Details [ Order Comments

Order comments.

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate was 100 mg/h of faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |
oBINutuzumab infusion rate titration table. Days 8 and 15

e Scheduling phase:
e U

| 1@w]¥ | |romponent
|ONCP LY LYVENOB Cycld{ -
4

Cydle 1, Scheduling (Initiated Pending)

pdated nurse and chair times for Infusion Chemotherapy Visit Day 1, 2, 8, and 15

3 infusion Chemotherapy Visit

‘ Within 2 Weeks, Days 1, 8, 15 chemo must be given on 3 Thursday for low-medium TLS risk, Chair Time: 360 Minutes, Nurse Time: 90 minutes, ONCP LY LYVENOB Cycl
Day 1

(4 ([ infusion Chemotherapy Visit [ Within 2 Weeks, Chair Time: 330 minutes, Nurse Time: 60 minutes ONCP LY LYVENOB Cycle 1

[ Doy 2

1 [ infusion Chemotherapy Visit

‘ Day 8

ip [ infusion Chemotherapy Visit
I

Within 2 Weeks, Days 1, 8, 15 chemo must be given on a Thursday for low-medium TLS nskl(hlil Time: 255 minutes, Nurse Time: 45 minutes, ’NCP LY LYVENOB Cycl..
o= [ Y, s

Within 2 Weeks, Days 1, 8, 15 chemo must be given on a Thursday for low-medium TLS nsl{(hill Time: 255 minutes, Nurse Time: 45 mm\ﬂe{ ONCP LY LYVENOB Cycl..
Day 15
SRy ——ry L [ PSS SN Y S

ONCP LY LYVENOB Cycle 2 High TLS Risk Ramp-Up Week 2 (Inpatient)

Chemotherapy phase:

Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to oBINutuzumab
infusion if previous reaction was Grade 3, or if lymphocyte count greater than 25 x 1079/L in
labs drawn for Cycle 2 Day 8’

Give |V dexamethasone prior to oBINutuzumab infusion if previous reaction was Grade 3, or if lymphocyte count greater
than 25 x 1029/L in labs drawn for Cycle 2 Day 8:

Sequenced CDS note and dexamethasone above acetaminophen and diphenhydramine
Pre-Medications

Give IV dexamethasone prior to oBINutuzumab infusion if previous reaction was Grade 3, or if lymphocyte count greater
than 25 x 10*9/L in labs drawn for Cycle 2 Day &

r (ﬂda(amethasone

20 mg, IV, once oncology, drug form: inj

60 minutes prior to oBINutuzumab. Day 1
acetaminophen

<

+ 650 mg, PO, once oncology, drug form: tab
30 minutes prior to oBINutuzumab. Day 1
B diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap
30 minutes prior to oBINutuzumab. Day 1

Dexamethasone ' _r_emoved ‘administer over’ time

B R I T e

(ﬁdaamethasone
20 mg, IV, once oncolo

drug form: inj
60 minutes prior to oBINutuzumab. Day 1
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Order comments for oBINutuzumab Day 1 updated

> Details for 0BINutuzumab (0BINutuzumab - oncology)
Details | [I? Order Comments

Order comments

oBINutuzumab infusion rate titration table. Day 1
T

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for|

Chemotherapy phase:

ONCP LY LYVENOB Cycle 2 Low/Moderate TLS Risk Ramp-Up Weeks 1to 5

Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to oBINutuzumab
infusion if previous reaction was Grade 3, or if lymphocyte count greater than 25 x 10"9/L in
labs drawn for Cycle 2 Day 8:’

{9 Give IV dexamethasone prior to oBINutuzumab infusion if previous reaction was Grade 3, or if lymphocyte count greater
than 25 x 10*9/L in labs drawn for Cycle 2 Day &:

. §eguenced CDS note and dexamethasone above acetami_noghen and diphenhydramine

@ Give IV dexamethasone prior to oBINutuzumab infusion if previous reaction was Grade 3, or if lymphocyte count greater
than 25 x 10*9/L in labs drawn for Cycle 2 Day &
- Csdexamethasune
20 mg, IV, once oncology, drug form: inj

60 minutes prior to oBINutuzumab. Day 8
W a acetaminophen

~ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 8
~ B diphenhydrAMINE

50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 8
°

Dexamethasone IV: removed ‘administer over’ time

TILTE e A U S e P PSS RETRYVEE DA i e RO

(‘.Hda:amethasune

20 mg, IV, once oncelogy, drug form: inj

—O0TIiTotes prioT (U oBtNTtOzZoTED, DAy
e Order comments for oBINutuzumab Day 8 updated

= Details for 0BINutuzumab (oBINutuzumab - oncelogy)
5 Details [i? Order Comments

Order comments

oBINutuzumab infusion rate titration table. Day 8

f no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for|

Scheduling phase:

ST Jcomponet
ONCP LY

Updated nurse and chair times for Infusion Chemotherapy Visit Day 8

Dose Detaits
y Up 1105 - Cycle 2
3 infusion Chemotherapy Visit

ng)
Within 2 Weeks, Day 8 must be on a Thursdag, Chair Time: 240 minutes, Nurse Time: 45 minutes, GNCP LY LYVENOB Cycle 2 Low/Moderate TLS Risk Ramp-Up Weeks
Day8

ONCP LY LYVENOB Post Ramp-up Cycles 3to 6
e Chemotherapy phase:

Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to oBINutuzumab
infusion if reaction to previous oBINutuzumab was Grade 3, or lymphocyte counts greater than
g+ e 22X 1079/L before Day 1 of current cycle:

EErE e ww mwrIEEREEE

@ Give IV dexamethasone pricr to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10*9/L before Day 1 of current cycle:

n Providence
0
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e Sequenced CDS note and dexamethasone above acetaminophen and diphenhydramine

@ Give [V dexamethasone prior to oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte counts greater than 25 x 10*9/L before Day 1 of current cycle:

[~ (}B dexamethasone
20 maq, IV, once oncology, drug form: inj
&0 minutes prior to oBINutuzumab. Day 1

v acetaminophen
» 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 1
v B diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 1

e Dexamethasone IV: removed ‘administer over’ time

| 20 mqg, IV, once oncology, drug form: inj

60 minutes prior to oBINutuzumab, Day 1
A iaminanbhan
e Order comments for acetaminophen and diphenhydramine and dexamethasone changed to

“30 minutes Prior to oBINutuzumab”
U TTHNULES PIIUI LU UDHINULULZUTTIaLy. Ud_"‘ I

(ﬁacetaminophen
= 650 mg, PO, once oncology, drug form: tab, Use Patient Supply

minutes prior to oBINutuzumab. Day 1 |
diphenhydrAMINE

530 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 1

e Order comments for oBINutuzumab Day 1 updated

¥ petaits for 0BINUtuzUMab (0BINutuzumab - oncology)
5" Detaits  [5? Order Comments

Order comments

if na infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless taxicity occurs. Refer to protocol append for|
oBiNutuzumab infusion rate titration table. Day 1

e Scheduling phase:
e _Updated nurse and chair times for Infusion Chemotherapy Visit Day 1

O —— [ e

B Infusion Ch:m{;@erapy Visit Within 2 W:ek.i Chair Time: 240 minutes, Nurse Time: 45 minutes, ?NCP LY LYVENOB Post Ramp-up Cycles 3to 6
Day 1

Versioning:

Jira: CST-302418

Protocols: LYOBCHLOR

Cycles/PowerPlans:
e ONCP LY LYOBCHLOR Pretreatment Plan
e ONCPLY LYOBCHLOR Cycle 1
e ONCPLY LYOBCHLOR Cycles 2+

ONCP LY LYGDPO Pretreatment Plan:
e Updated Yellow Clinical Decision Support note to: “If HBsAg or HBcoreAb positive, start
hepatitis B prophylaxis as per SCHBV protocol”

@ If HBsAg or HBcoreAb positive, follow hepatitis B prophylaxis as per SCHBV protocol

Providence inci
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ONCP LY LYOBCHLOR Cycle 1
e Chemotherapy phase:

than 25 x 19“9/L before Cycle 1:

Clinical Decision Support note updated to: Give IV dexamethasone prior to oBINutuzumab
infusion if reaction to previous oBINutuzumab was Grade 3, or lymphocyte counts greater

Cycle 1:

@ Give IV dexamethasone prior to oBINutuzumab infusion if reaction to previous
oBIMutuzumab was Grade 3, or lymphocyte counts greater than 25 x 10*9/L before

Dexamethasone IV: removed ‘administer over’ time and added to order comments “60
minutes prior to oBINutuzumab.”
(jﬁ dexamethasone

20'mg, 1V, once oncology, drug form: n)

60 minutes prior to oBINutuzumab. Days 8 and 15

Updated order comments to acetaminoglhen andd
DU MINUTES prior 1o ooliNutuzu

72

ap. Uays o g?'ll?lelnjhydramlne

Cﬂ acetaminophen

: tient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
4 diphenhydrAMINE

] ient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
[ )

Sequenced CDS note and dexamethasone above acetaminophen and diphenhydramine
@ Give IV dexamethasone prior to oBINutuzumab infusien if reaction to previous

oBINutuzumab was Grade 3, or lymphocyte counts greater than 25 x 10*9/L before
Cycle 1:
I

Cﬁda{amethas

20 mg, IV, once j?ﬁkulogy, drug form: inj

60 minutes prior to oBINutuzumab. Days 8 and 15
v a acetaminophen

~ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
~ B diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Days 1, 2, 8, 15
]
(]

¥ Details for 0BINuty

Removed turquoise CDS note for vital signs and monitoring for oBINutuzumab
Order comments for oBINutuzumab Day 1 updated

b (oBINuty
5" Details [ Order Comments

b - oncology)

Order comments

symptomatic.

Administer over 4 hours at 25 mg/h. Refer to protocol appendix for oBINutuzumab infusion rate titration table. Cycle 1 Days 1 and 2 constant visual observation during dese increases and for 30 minutes after infusion completed. Vital signs not required unless|

If flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 1
L]

Order comments for oBINutuzumab Day 2 updated
¥ Details for 0BINutuzumab (oBINutuzumab - oncology)
[ Details EOrﬂeer’mmEnﬁ

Order comments

Start at 50 mg/h; after 30 minutes, increase by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINutuzumab infusion rate titration table.|
Cycle 1 Days 1 and 2: constant visual observation during dose increases and for 30 minutes after infusion completed. Vital signs not required unless symptomatic.

If flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms occur, stop infusion and page physician. Day 2

Providence
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e  Order comments for oBINutuzumab Days 8 and 15 updated

= Details for ©BINutuzumab (oBINutuzumab - oncology)
{ B Details | [3? Order Comments

Order comments

If no infusion reaction o only Grade 1 infusion reaction in the previous infusion and final infusion rate was 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for
oBINutuzumab infusion rate titration table. Days 8 and 15

e Next cycle labs phase:
e Added unselected ALT (thq_dgi.tj.qpl'g). HBV Viral load)

r BAlanine Aminotransferase
Blood, once, Order for future visit
r & epatitis B Viral Load (Rx monitoring)

Blood, once, Order for future visit

e Scheduling phase:

ONCP LY LYOBCHLOR Cycle 1 - Cycle 1, Scheduling (Initiated Pending)

~ ﬂ' Infusion Chemotherapy Visit Within ZWeeks,l(Zhair Time: 345 minutes, Nurse Time: 73 minutes, thCP LY LYOBCHLOR Cycle 1

~ a Infusion Chemotherapy Visit \?Vai:hw'm 2Weeks,|(ha|r Time: 330 minutes, Nurse Time: 60 minuts,IUNCP LY LYOBCHLOR Cycle 1
Day 2

I a Infusion Chemotherapy Visit V\:i:h’m ZWeeks,lChair'ﬁme: 240 minutes, Nurse Time: 45 minutes,IONCP LY LYOBCHLOR Cycle 1
Day 8

cd a Infusion Chemotherapy Visit Wi:hin 2 Weeks, Ehair Time: 240 minutes, Nurse Time: 43 minutl:sIONCP LY LYOBCHLOR Cycle 1

Day 15

ONCP LY LYOBCHLOR Cycles 2+
e Chemotherapy phase:

e Clinical Decision Support note updated to: ‘Give IV dexamethasone prior to oBINutuzumab
infusion if reaction to previous oBINutuzumab was Grade 3, or lymphocyte counts greater
than 25 x 10"9/L before Day 1 of current cycle:’

@ Give [V dexamethasone prior to oBINutuzumab infusion if reaction to previous

oBINutuzumab was Grade 3, or lymphocyte counts greater than 25 x 10°9/L before
Day 1 of current cycle:

o Dexamethasone IV: removed ‘administer over’ time and added to order comments “60
minutes prior to 0BINutuzumab.”

Cﬂ dexamethasone

20 mqg, IV, once encology, drug form: inj

60 minutes prior to oBINutuzumaLb. Day 1

e Updated order comments to acetaminophen and diphenhydramine
2 dacetaminophen
+ 630 mg, PO, once oncology, drug form: tab, Use Patient Supply

| 30 minutes prior to oBINutuzumab. Day 1 I

~ < diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
| 30 minutes prior to oBINutuzumab. Day 1 |
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e Sequenced CDS note and dexamethasone above acetaminophen and diphenhydramine
'\'9 Give IV dexamethasone prior to oBINutuzumab infusion if reaction to previous
oBINutuzumab was Grade 3, or lymphocyte counts greater than 25 x 10~9/L before
Day 1 of current cycle:
r Cﬂ dexamethasone
20 mg, IV, once oncology, drug form: inj
60 minutes prior to oBINutuzumab. Day 1
[g Cﬂ acetaminophen
+ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab, Day 1
¥ A diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 1
e Order comments for oBINutuzumab Day 1 updated
Detaits for OBINUtUZUMab (oBINutuzumab - oncology)

Details  [J? Order Comments

Grder comments
I no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless tosicity occurs. Refer to protocol appendix for
oBINutuzumab infusion rate ttration table. Day 1

e Next cycle labs phase:
e Added unselected ALT ;in_addit_ion to HBV Viral load)

-

lanine Aminotransferase
Blood, once, Order for future visit
r @ [ Hepatitis B Viral Load (Rx menitoring)
Blood, once, Order for future visit

e Scheduling phase:
__e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1

2 B Infusion Chemotherapy Visit Within 2 W:eks,khair'firne: 240 minutes, Nurse Time: 45 minutes.IONCP LY LYOBCHLOR Cycles 2+
[ Day 1
Versioning:

Jira: CST-302418

Protocols: LYBENDO

Cycles/PowerPlans:
e ONCP LY LYBENDO Pretreatment Plan
e ONCPLYLYBENDO Cycle 1
e ONCPLYLYBENDO Cycles 2to 6
e ONCPLY LYBENDO Cycles 7 to 18

ONCP LY LYBENDO Pretreatment Plan:
e Updated Yellow Clinical Decision Support note to: “If HBsSAg or HBcoreAb positive, start
hepatitis B prophylaxis as per SCHBV protocol”
@ If HBsAg or HBcoreAb positive, follow hepatitis B prophylaxis as per SCHBV protocol

Providence inci
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ONCP LY LYBENDO Cycle 1
e Chemotherapy phase:

¢ Protocol description updated to: Treatment of riTUXimab-refractory Follicular
Lymphoma with bendamustine in combination with oBINutuzumab
@ @ Link to Protocol: Treatment of riTUXimab-refractery Follicular Lymphoma with

__ bendamustine in combination with oBINutuzumab

o Pre-medications for bendamustine sequenced first and all order comments for pre-

meds for bendamustine updated

I |
% Pre-Medications
'{3 Patient to take own supply of pre-medications. RN/Pharmacist to confirm
@ Pre-medications for bendamustine:
~ 'Gs ondansetron
8 mg, PO, once oncelogy, drug form: tab, Use Patient Supply
Between 30 and 60 minutes prior to bendamustine, Days 1 and 2
2 Gﬂ dexamethasone
ﬁg, IV, once oncology, drug form: inj
inutes prior to bendamustine, Day 1
72 ® dexamethasone
+ 8 mg, PO, once oncology, drug form: tab, Use Patient Supply
Between 30 and 60 minutes prior to bendamustine. Day 2

e Clinical Decision Support note updated to “Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or
lymphocyte count greater than 25 x 10"9/L before Cycle 1 Day 1.”

@ Give [V dexamethasone prior to oBINutuzumab infusion if reaction to previous
oBINutuzumab was Grade 3, or lymphocyte count greater than 25 x 10*9/L before
Cycle 1 Day 1:

¢ Changed offsets to bendamustine and oBINutuzumab pre-medications as now

bendamustine is administered first

Day 1 Day 2
Future Pending Future Pending
¥|c t
] “Est, 26-Feb-2025 08... IR I I|
Actions Actions ¥ |

% Pre-Medications
{9 Patient to take own supply of pre-medications. RN/Pharmacist to confirm

172 ondansetron -30 min
8 mg, PO, once oncology, drug form: tab, Use Patient Supply
Between 30 and 60 minutes prior to bendamustine, Days 1 and 2 Planned Planned
1= (ﬂdexamethasone
20 mag, IV, once oncology, drug form: inj
30 minutes prior to bendamustine. Day 1
~ (ﬂdsxzmetha;nne
= 8 mg, PO, once oncology, drug form: tab, Use Patient Supply
Between 30 and 60 minutes prior to bendamustine. Day 2

-30 min

Planned

Day2 | Day8 | Day 15

&% [Component Future Pending Future Pending Future Pending Future Pending
Rl SR “Est. 27-Feb-2025 08:... | *Est. 05-Mar-2025 08:... | *Est. 12-Mar-2025 08:...
Actions Actions v Actions v Actions ¥
@ Pre-medications for oBINutuzumab:
'\'§ Give IV prior to oBl infusion if reaction to previous
0BINutuzumab was Grade 3, or lymphocyte count greater than 25 x 10°/L before
Cycle 1 Day 1:
W deamethasone | -60 min | -60 min
20 mg, IV, once oncology, drug form: inj
60 minutes prier to oBINutuzumab. Day< 8 and 15
B acetaminophen +30 min | -30 min | -30 min
~ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prier to oBINutuzumab. Days 1, 8 15 Planned | Planned Planned
A diphenhydrAMINE +30 min [ -30 min | -30min
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
30 minutes prier to oBINutuzumab. Days 1, 8 15 Planned Planned Planned
m rl"""l"""egce Vancouver /7", Provincial Health
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e Changed sequence of treatment regimen so bendamustine goes first
ONCP LY LYBENDO Cycle 1 - Cycle 1, Chemotherapy (Day 1 to 2, 8, 15) (Future Pending) "Est. 26-Feb-2025 08:00 PST - 28 Days
Day 1 Day2 Day 8 | Day 15

LS Component Future Pending Future Pending Future Pending Future Pending
I% iR ol RV *Est. 27-Feb-2025 08:... | *Est. 05-Mar-2025 08:... | *Est. 12-Mar-2025 08:...
Actions Actions v Actions = Actions ¥
d - Planned Planned Planned Planned
& Treatment Regimen _
1 B zero Time | _Ohr | _ohr | ohr
PramTed Pranmed Pianmed
P B Bbendamustine (bendamustine - oncology) 0 min
90 mg/m2, IV, once oncology, administer over: 60 minute, drug form: bag m
Days 1and 2 Planned
I3 o oBINutuzumab (oBINutuzumab - oncology)

1,000 mg, IV, once oncology, drug form: bag

+60 min
Start infusion at 50 mg/h; after 30 minutes, increase by 50 mg/h every 30 minutes until ra.. Planned

I M oBINutuzumab (oBINutuzumab - oncology)

0 min 0 min
1,000 mg, IV, once oncology, drug form: bag

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final ... - Planned Planned

¢ Dexamethasone IV: removed ‘administer over’ time

I_.ﬁ.d:za.mﬁ.hamnf
20 mag_ IV, once oncology. drug form: inj I

60 minutes prior to oBINutuzumab. Days 8 and 15
i

R SO T —

e All Clinical Decision Support notes and orders for repeat medications to be given
with oBINutuzumab infusion if exceeding 4 hours removed including:
Dexamethasone, Acetaminophen PRN range dose, diphenhydramine

¢ Removed turquoise CDS note “Day 1: For first dose, constant visual observation
during dose increases and for 30 minutes after infusion completed. Vital signs not
required unless symptomatic”

e Removed turquoise CDS note “Days 8 and 15: Vital signs prior to start of infusion, at
every increment of infusion rate, and as clinically indicated post infusion”

o Order comments for oBINutuzumab Day 1 updated

¥ Details fr 0BINutuzumab (oBINutuzumab - oncology)
5 Detsits [I? Order Comments

Order comments

Start infusion at 50 mg/h; after 30 minutes, increase by 50 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for oBINutuzumab infusion rate titration table. For first dose, constant visual observation during dose increases
and for 30 minutes after infusion completed. Vital signs not required unless symptomatic.

If flushing, dyspnea, rigors, rash, pruritus, vomiting, chest pain, any other new acute discomfort or exacerbation of any existing symptoms oceur, stop infusion and page physician. Day |

o Order comments for oBINutuzumab Days 8 and 15 updated

¥ Details for 0BINutuzumab (oBINutuzumab - oncology)
Details ' (3 Order Comments

Order comments

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start infusion at 100 mg/h for 30 minutes; if tolerated, may escalate rate in increments of 100 mg/h every 30 minutes until rate = 400 mg/h. Refer|
to protocol appendix for oBINutuzumab infusion rate titration table. Days 8 and 15

e Next cycle labs phase:
e Added unselected HBV Viral load

r B Hepatms B Viral Load (Rx momtorlng]
Blood, l%ce, Order for future visit

e Scheduling phase:
e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1, 2, 8, and 15

ONCP LY l'lBENDO Cycle 1 - Cydle 1, Scheduling (Initiated Pending)

2 B Infusion Chemotherapy Visit Within 2 Weeks,[ChairTirne: 450 Minutes, Nurse Time: 75 minutes,—bNCP LY LYBENDO Cycle 1
1
~ @ Infusion Chemotherapy Visit ‘Z\:{h;n 2 Week;,F'nairTime: 105 minutes, Nurse Time: 45 ml'nu!e;,pN(P LY LYBENDO Cycle 1
Vv B Infusion Chemotherapy Visit ‘[J)::’hén 2 Weeks, |Cha|rT|me 240 minutes, Nurse Time: 60 minutes, PN(P LY LYBENDO Cycle 1
a
¥ B Infusion Chemotherapy Visit WI:’hII‘I 2 Weeks,khaerlrne: 240 minutes, Nurse Time: 60 minutes, JONCP LY LYBENDO Cycle 1
Day 15
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ONCP LY LYBENDO Cycles 2to 6
¢ Chemotherapy phase:

e Protocol description updated to: Treatment of riTUXimab-refractory Follicular
Lymphoma with bendamustine in combination with oBINutuzumab

: @ Link to Protocol: Treatment of riTUXimab-refractory Follicular Lymphoma with
bendamustine in combination with oBINutuzumab

o Pre-medications for bendamustine sequenced first and all order comments for pre-
meds for bendamustine updated

y 5 Pre-Medications

<’§ Patient to take own supply of pre-medications. RN/Pharmacist to confirm

e -medications for bendamustine:

~ Cﬁondans:trun

8 mg, PO, once oncology, drug form: tab, Use Patient Supply

Between 30 and 60 minutes prior to bendamustine. Days 1 and 2

@ If dexamethasone IV has been given the same day for the oBINutuzumal

premedication, then omit dexamethasone PO

12 ddexamethasnn: -30 min -30 min
= 8mg, PO, once oncology, drug form: tab, Use Patient Supply

Between 30 and 60 minutes prior to bendamustine. Days 1 and 2 Planned Planned

-30 min

Planned

o Changed offsets to bendamustine and oBINutuzumab pre-medications as now
bendamustine is administered first

Day 1 Day 2
Future Pending Future Pending
p = A Rl R Y “Est. 27-Feb-2025 08:...
Actions Actions |

&|w

Component

\9 Platelet Count Greater Than or Equal to 80 x 10#9/L within 96 hours

& Pre-Medications

{9 Patient to take own supply of pre-medications. RN/Pharmacist to confirm
Pre-medications for bendamustine:

~ ondansetron =30 min
8mg, PO, once oncology, drug form: tab, Use Patient Supply
Between 30 and 60 minutes prior to bendamustine. Days 1 and 2 Planned Planned
{’9 If dexamethasone IV has been given the same day for the oBINutuzumab
premedication, then omit dexamethasone PO
~ M dexamethasone I% -30 min -30 min
+ 8 mg, PO, once oncology, drug form: tab, Use Patient Supply l
Between 30 and 60 minutes prior to bendamustine. Days 1 and 2 Planned Planned
e —
Day 1 Day 2
Component Future Pending Future Pending
32 el 0D PR RV Est. 27-Feb-2025 08:...
Actions Actions »
n -30 min
Planned Planned
<% Pre-medications for oBINL

{9 Give IV dexamethasone 30 minutes prior to bendamustine, if reaction to previous
oBINutuzumab was Grade 3, or if lymphocyte count greater than 25 x 10"9/L before
Day 1 of current cycle:

' dexamethasone

20 ma, IV, once oncology, drug form: inj

30 minutes prior to bendamustine. Day 1

Cﬂacetamlnuphen +30 min
~ 650 mg, PO, once oncology, drug form: tab, Use Patient Supply

30 minutes prior to oBINutuzumab (give during bendamustine infusion). Day 1 Planned

B diphenhydrAMINE +30 min

50 mg, PO, once oncology, drug form: cap, Use Patient Supply

30 minutes prier to oBIN (give during bend sstine il Day 1 Planned

e Clinical Decision Support note added: ‘If dexamethasone IV has been given the
same day for the oBINutuzumab premedication, then omit dexamethasone PO’
(above dexamethasone PO order)

{9 If dexamethasone IV has been given the same day for the oBINutuzumab
premedication, then omit dexamethasone PO

¢ Clinical Decision Support note updated to “Give IV dexamethasone 30 minutes prior
to bendamustine, if reaction to previous oBINutuzumab was Grade 3, or if
lymphocyte count greater than 25 x 10"9/L before Day 1 of current cycle”

@ Give IV dexamethasone 30 minutes prior to bendamustine, if reaction to previous
oBINutuzumab was Grade 3, or if lymphocyte count greater than 25 x 10*9/L before
Day 1 of current cycle:

r
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. Dexamethasong V: removed ‘administer over’ time

| 20 m;: IV: once oncology, drug form: inj I

&0 minutes prior to oBINutuzumab, Days 8 and 15
.-. —_————

¢ All Clinical Decision Support notes and orders for repeat medications to be given
with oBINutuzumab infusion if exceeding 4 hours removed including:
Dexamethasone, Acetaminophen PRN range dose, diphenhydramine
¢ Removed turquoise CDS note “Vital signs prior to start of infusion, and as clinically
indicated during and post infusion”
¢ Changed sequence of treatment regimen so bendamustine goes first
ONCPI'.\EI.YBENDO Cycles 2 to 6 - Cycle 2. Chemotherapy (Day 1 to 2) (Future Pending) *Est. 26-Feb-2025 08:00 PST - 28 Days
R ot Futur?:a:eLding Futurzageidmg

AL SRR N “Est, 27-Feb-2025 08:...
Actions Actions =

2 (EB salbutamol

5 mg, nebulized, g20min, PRN shortness of breath or wheezing, order duration: 3 doses o... Planned

Treatment Regimen
~ Cﬁ Zero Time
Planned

2 @ Gs bendamustine (bendamustine - oncology) 0 min

80 mg/m2, IV, once oncelogy, administer over: 60 minute, drug form: bag

Days 1and 2 Planned Planned
=2 (33 oBINutuzumab (oBINutuzumab - oncology)

+60 min
1,000 mg, IV, once encelogy, drug form: bag
If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final ... Planned
2 ————sll SR

o Order comments for bendamustine updated

I 'a Gﬁ bendamustine (bendamustine - oncology)

90 mg/m2, IV, once oncology, adt'{\t;{nister over: 60 minute, drug form: bag
Days 1and 2

o Order comments for oBINutuzumab Day 1 updated

 Details ior 0BINutuzumab (oBINutuzumab - oncology)
25 Detaits [ Order Comments

Order comments.

If no infusion reaction or only Grade 1 infusion reaction in the previous infusion and final infusion rate 100 mg/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |
oBINutuzumab infusion rate titration table. Day 1

¢ Next cycle labs phase:
e Added unselected HBV Viral load

[ @ [ Hepatitis B Viral Load (Rx monitoring)
Blood, [:gce, Order for future visit

e Scheduling phase:
e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1 and 2

‘65 A4 ‘ Component Status Dose ... | Details
ONCP LY LYBENDO Cycles 2 to 6 - Cycle 2, Scheduling (Initiated Pending)
~ [F Infusion Chemotherapy Visit I Within 2 Weeks, Chair Time: 315 minutes, Nurse Time: 45 minutes, pNCP LY LYBENDO Cycles 2 to 6
s
~ z Infusion Chemotherapy Visit I Within 2 Weeks, Chair Time: 105 minutes, Nurse Time: 45 minutes, pNCP LY LYBENDO Cycles 2to 6
Day2
= -~ EE— - ——— B B - B B

ONCP LY LYBENDO Cycles 7to 18
e Chemotherapy phase:
e Protocol description updated to: Treatment of riTUXimab-refractory Follicular
Lymphoma with bendamustine in combination with oBINutuzumab

1
@ @ Link to Protocol: Treatment of riTUXimab-refractory Follicular Lymphoma with
bendamustine in combination with oBINutuzumab
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o Resequenced so Clinical Decision Support note and dexamethasone IV orders
above acetaminophen and diphenhydramine

L OLILI IS, P F IR gL ISL LY LTI

{'§ Give IV dexamethasone prior to oBINutuzumab infusion if reaction to previous

oBINutuzumab was Grade 3, or if lymphocyte count greater than 25 x 10*9/L before
Day 1 of current cycle:

- B dexamethasone
20 mg, IV, once oncology, drug form: inj
% 60 minutes prior to oBINutuzumab. Day 1
M acetaminophen
* 650 mg, PO, once oncology, drug form: tab, Use Patient Supply
30 minutes prior to oBINutuzumab. Day 1
I~ B diphenhydrAMINE
50 mg, PO, once oncology, drug form: cap, Use Patient Supply
3)0°minu‘tes prior to oBINutuzumab. Day 1

¢ Clinical Decision Support note updated to: “Give IV dexamethasone prior to
oBINutuzumab infusion if reaction to previous oBINutuzumab was Grade 3, or if
lymphocyte count greater than 25 x 10"9/L before Day 1 of current cycle:”
{§ Give [V dexamethasone prior to oBINutuzumab infusion if reaction to previous

oBINutuzumab was Grade 3, or if lymphocyte count greater than 25 x 10*9/L before
Day 1 of current cycle:

¢ All Clinical Decision Support notes and orders for repeat medications to be given
with oBINutuzumab infusion if exceeding 4 hours removed including:
Dexamethasone, Acetaminophen PRN range dose, diphenhydramine

¢ Removed turquoise CDS note “Vital signs prior to start of infusion, and as clinically
indicated during and post infusion”

e Order comments for oBINutuzumab Day 1 updated

[ Details for oBINutuzumab (oBINutuzumab - oncology)
5 Details  [I? Order Comments

Order comments

©oBINutuzumab infusion rate titration table. Day 1

If na infusion reaction or only Grade 1 infusion reaction only in the previous infusion and final infusion rate 100 mag/h or faster: Start at 100 mg/h. Increase by 100 mg/h every 30 minutes until rate = 400 mg/h unless toxicity occurs. Refer to protocol appendix for |

¢ Next cycle labs phase:
e Added unselected HBV Viral load

[_ @ B Hepatitis B Viral Load (Rx monitoring)
Blood, [:gce, Order for future visit

e Scheduling phase:
e Updated nurse and chair times for Infusion Chemotherapy Visit Day 1

S S ———

Infusion Chemotherapy Visit

S —

Within 2 Weeksl(hair Time: 240 minutes, Nurse Time: 43 minutes,PNCP LY LYBENDQ Cycles 7 to 18
Day 1

Versioning:
Jira: CST-302418
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Net New Protocols: ULYOGLOFIT, UGUPAVNABI, GIAVPEMPG

ONC LY ULYOGLOFIT (Inpatient)

ONC LY ULYOGLOFIT (Outpatient)

ONCP LY ULYOGLOFIT Pretreatment Labs

ONCP LY ULYOGLOFIT (Outpatient) Cycle 1 Day 1
ONCP LY ULYOGLOFIT (Outpatient) Cycle 2
ONCP LY ULYOGLOFIT (Outpatient) Cycle 3
ONCP LY ULYOGLOFIT (Outpatient) Cycle 4+
ONCP LY ULYOGLOFIT (Inpatient) Cycle 1 Day 8
ONCP LY ULYOGLOFIT (Inpatient) Cycle 1 Day 15
ONCP LY ULYOGLOFIT (Inpatient) Cycle 2

ONCP LY ULYOGLOFIT (Inpatient) Cycle 3

ONCP LY ULYOGLOFIT (Inpatient) Cycle 4+
ONCP LY ULYOGLOFIT (Inpatient) Cycle 1 Day 8

ONC GU UGUPAVNABI
ONCP GU UGUPAVNABI Pretreatment Plan

ONCP GU UGUPAVNABI Cycles 1 to 3
ONCP GU UGUPAVNABI Cycles 4+

ONC GI GIAVPEMPG ClISplatin Option Cycles 1to 8

ONC GI GIAVPEMPG CARBOplatin Option Cycles 1to 8

ONC GI GIAVPEMPG Maintenance Gemcitabine and Pembrolizumab Option Cycles 9+
ONC GI GIAVPEMPG Maintenance Pembrolizumab Only Option Cycles 9+

ONCP GI GIAVPEMPG Pretreatment Plan

ONCP GI GIAVPEMPG ClSplatin Option Cycles 1 to 8

ONCP GI GIAVPEMPG CARBOplatin Option Cycles 1 to 8

ONCP GI GIAVPEMPG Maintenance Gemcitabine and Pembrolizumab Option Cycles 9+
ONCP GI GIAVPEMPG Maintenance Pembrolizumab Only Option Cycles 9+

Jira: CST-301253, CST-303661, CST-302307

CST-305678, CST-305459, CST-305458, CST-305436, CST-303762, CST-303761,

Jira Ticket #
ra Ticke CST-302418, CST-302330, CST-301253, CST-303661, CST-302307
How-to questions? http://cstcernerhelp.healthcarebc.ca
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?
Need further support: CST Phone Support: 1-844-214-7444
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